

## Information of Test Results



The information included in this document is **SOLELY** for information.

Definite valid results shall be published in the corresponding Technical Reports issued by AFITI-LICOF.

[Test Report Reference: **5031T23**]

### APPLICANT

#### **BONA AB**

P.O. Box 21074, 200 21, Malmö, Sweden

**Test:** Tests according to UNE-EN ISO 9239-1:2011 AND UNE-EN ISO 11925-2:2021

Date of testing: 22<sup>nd</sup>-Dec-2023

**Specimen** Polyurethane dispersion crosslinked with isocyanate hardener .

Manufacturer: **BONA AB.**

Reference: “BONA TRAFFIC HD”

### CLASSIFICATION ACCORDING TO UNE-EN 13501-1:2019.

**“B<sub>fl</sub>-s1”**

Toledo, 07<sup>th</sup> of February of 2024



Documento Firmado Digitalmente

Signed: David Sáez García  
Technical Director of Reaction to Fire Laboratory

#### HEAD OFFICE & LABORATORIES

Address Camino del Estrechillo, 8  
(Ant. Ctra. de Valencia, km 23,400)  
E-28500 ARGANDA DEL REY (Madrid)  
Phone +34 91 871 35 24  
Fax +34 91 871 20 05

E-mail [licof@afiti.com](mailto:licof@afiti.com)  
Web [www.afiti.com](http://www.afiti.com)

#### CENTRAL OFFICE & LABORATORIES

C/ Río Estenilla, s/n - Pol. Ind. Sta. M<sup>a</sup> de Benquerencia  
(Centro Tecnológico de la Madera)  
E-45007 TOLEDO  
+34 925 231 559  
+34 925 240 679

[afiti@afiti.com](mailto:afiti@afiti.com)



MINISTERIO  
DE INDUSTRIA, TURISMO  
Y COMERCIO

Ministry of Industry, Tourism and Trade  
LICOF: Official Test Laboratory.  
R.D. 1614/1985 of 1st of agost.  
O.M. Of 21st of may 1991.